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EU DECLARE OF THE CONFORMITY

We

Company Name: Guangdong YiDao Medical Technology Co., Ltd

Postal address: Eﬁc%ggﬁ. g::digczh.irl:l:, 1, Lane 1, Xiju Road, Hengli, Dongguan, Dongguan
Postcode: 523000

City: Dongguan

Telephone number

Email:
Declare that the DoC is issued under our sole responsibility and belongs to the following products:

Apparatus model/Profluct: Disposable protective mask

type: YD- 002

Object of the declaration(identification of apparalus allowing traceabilily. it may include a colour image
of sufficient clarity where necessary for the identification of the appearance)

The object of the declaration described above is in conformity with the relevant Union harmonisation
legislation:

Personal protective equipment Regulation(EU)2016/425
The following harmonised standards and technical specifications have been applied:
Title,Date of standards/specification:
EN149:2001+A1:2009

Notified body(where applicable) 4 digit notified body number
UNIVERSAL CERTIFICATION AND SURVEILLLANCE TADELTD,CO| 21863
Certificate Number: 2163- PPE- 639
Technical report numbered: 2163- PPE- 640

Signed for and on behalif of

Guangdong,China Jul.15.2020

Place of issue Date of issue Nam@g functign, slgnmd
| Managet

.
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UNIVERSAL

CERTIFICATION

NB 2163

CERTIFICATE OF CONFORMANCE

Certificate Nr: 2163-PPE-639/01
Respiratory protective devices, filtering half masks to protect against particles manufactured by

Guangdong YIDAO Medical Technology Co., LTD,

at the following manufacturing site

Room 302, Building 2, No. 1, Lane 1, Xiju Road, Hengli, Dongguan City, Guangdong Province,
P R. CHINA

Continues to fulfil the requirements of

N 149:2001 + A1:2009 Respiratory Protective Devices -
Filtering Half Masks to Protect Against Particles -
Requirements, Testing, Marking

Based on the evaluation of test reports and internal quality control audit reports according to EN
149+A1:2009 and Personal Protective Equipment Regulation (EU) 2016/425 Annex VII (Module
C2). This certificate implies that the manufactured products show below are in conformance with
the approved EU Type Examination model and meets the requirements of the regulation, The
details of compliance is given in technical report numbered 2163-PPE-640/01

Product Definition
EU Type Examination Certificate
g o Serial Nr, Date Issuing NB Nr,
YD-002 FrP2 2163-PPE-639 | 28/04/2020 2163

Here by the manufacturer is allowed to use notified body number (2163) and can fix CE mark, as
shown below, on the Category I11 product maodels given above, with;
o lIssuing an appropriate EU Declaration of Conformity according to Personal Protective
Equipment Regulation (EU) 2016/425 Aunex 9,
Taking all measures necessary so that the manufacturing process and its monitoring
ensure the homogeneity of production and conformity of the manufactured PPE with the
type deseribed in the EU type examination certificate.

This certificate is issued on 28/04/2020 and will be valid for one year, until 27/04/2021 if the
manufacturer makes no major change in the product designs and manufacturing processes
affecting the product performance on the essential health and safety requirement.

GE OB

— SumKACMAZ
UNIVERSAL CERTIFICATION
Director

The validity of this certificate can be verified online.

Necip Fazil Butvan Keyap Sitesi B2 Blok No:44/84 Yokan Duduliu Omraniye - ISTANBUL - TURKEY 1490 216 455 80 80

UNIVERSAL CERT.COM




4L 20N
UNIVERSAL

CERTIFICATION

NB 2163

EU TYPE EXAMINATION CERTIFICATE

Certificate Nr: 2163-PPE-639
Respiratory protective devices, filtering half masks to protect against particles manufactuved by

Guangdong YIDAO Medical Technology Co., LTD.

Room 302, Building 2, No. I, Lane I, Xiju Road, Hengli, Dongguan City, Guangdong
Province, P, R, CHINA

are tested and evaluated according to

EN 149:2001+A1:2009 Respiratory Protective Devices - Filtering Half
Masks To Protect Against Particles - Requirements, Testing, Marking

Based on the type examination conducted with the evaluation of test reports, technical file
according to Personal Protective Equipment Regulation (EU) 2016/425 Annex §, it is approved
that the product meets the requirements of the regulation. The details of essential requirement
compliance is given in technical report numbered 2163-PPE-640,

Product Definition
Brand Name;: YPHD Model; YD-002

Filtering half mask
Total lnwards Leakage: Class - 'FP2
Here by the manufacturer is allowed to use notified body number (2163) and can fix CE mark,
as shown below, on the Category 1 product models given aboye, with;

o Issuing an appropriate BEU Declaration of Conformity according to Personal
Protective Equipment Regulation (EU) 2016/425 Annex 9.

o Ongoing successful performance in fulfilment of the requirements set out in Personal
Protective Equipment Regulation (EU) 2016/425 and harmonised standards, ensured
by assessments based on Annex 7 (Module C2) or Annex 8 (Module D) of the
regulation no later than 1 year from the beginning of serial production

This certificate is initially issued on 28/04/2020 and will be valid for 5 years il there is no
change in the relevant harmonised standard affecting the essential health and safety

requirements,

2163
|

Suat KACMAZ,
UNIVERSAL CERTIFICATION
Director

The validity of this certificate can be verified online,

Necip Fazil Bulvae Keyap Sitesi E2 Blok No:44/84 Yukan Dudullo Umsaniye - ISTANBUL - TURKEY  T:490 216 455 80 80

UNIVERSALCERT.COM
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TEST REPORT

EN 149:2001 + A1:2009 ASH

Particle Filtering Half Masks R .2
L2 s ?
Client: Guangdong YIDAO Medical,?eghﬁc\)léby@%., LTD.

LA |

Room 302, Building 2, No. 1, Lane 1, Xiju Road, Hengli,
Dongguan City, Guangdong Province, P.R. CHINA

Manufacturing Address:

A
h

A

Model (s): YD-002' FFP2/NR without valve
Sample received on: Aprll dZ.ZOZO
~ NPT/20040712669

Report Number:”
b B
v/ % .'|.| 7

Elaborated by: A Ashley Madison

Place and date of issue: ~ Sheridan, WY April 25, 2020

1

Dr. Joseph Andrew, Ph.D.
Head of Testing Laboratory

Note; The results given In this Test Report apply only to the sample tested by our laboratoryl
Without a written consenl by National Protective Tesling LLC, in WY, the Test Report may not be reproduced unless as a whole!

Page | 1

Testing Laboratory: 1300 Coffeen Avenue STE 1200, Sheridan, WY, 82801, USA
Tel.:307-207-45635  Fax: 307-207-4535  E-mail: mdd@nplesting.com www.nptesting.com
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TEST RESULT DETAILS (EN 149:2001 + A1:2009)

7.4 Packaging (EN 149:2001 -+ A1:2009 clause 8.2)
The masks were nol packaged as offered for sale. Manufacturer to cerlify regarding NAs
the final packaging to be used.
The masks were packaged in sealed plastic bags, In larger plastic bags inside a large Passed
cardboard box that gave some protection against mechanical damage or contamination
before use.

7.5 Material (EN 149:2001 + A1:2009 clause 8.2, 8.3.1, 8.3.2)
The materials used were able to withstand handling and wear during the limited Passed
laboratory testing carried out.

The effect on malerials from “in-use” environmental factors could not be evaluated NAs .
during laboratory tests. Manufacturer to cerlify regarding such factors. i 4 i
Samples were conditioned in accordance with 8.3.1. None of the specimens Passed 1y
conditioned suffered mechanical failure or collapse. T VIV ¥
Samples were conditioned in accordance with 8.3.2, None of the specimens | PRassed

conditioned suffered collapse. | A

7.6 Cleaning and Disinfecting (EN 149:2001 + A1:2009 clause 8.4, 8.5, 8.11)._\\
If the particle filtering half mask Is designed to be re-usable, the materials used shall N/A
withstand the cleaning and disinfecting agents and procedures to be specified by the
manufacturer,

With reference lo 7.9.2, after cleaning and disinfecling the re-usable particle filtering
half mask shall salisfy lha penetration requirement ofthe relavanl class.

|

7.7 Practical Performance (EN 149:2001 + A1. 2009 ciadse 8 4)
See tested reference number PPT-001 L - Passed

7.8 Finish of Parts (EN 149:2001 + A1:2009 clause 8.2)
None of the specimens used in Iaboratow tesling showed evidence of sharp edges Passed
or burrs, P APk \

: | : .I : ']
7.9.1 Total Inward.Leakage'(EN 149:2001 + A1:2009 clause 8.5)
See tested refergnce number TIL=001 Passed

7.9.2.a Pene!raﬂon of Fﬂter Material-Sodium Chloride (EN 149:2001 + A1:2009
clause 8.:11 & EN13274-7:2019)
"Sea tested: referenoe number SCT-001 Passed

9‘ 9, 2 b Penefrat.‘on of Filter Material-Paraffin Oil (EN 149:2001 + A1:2009 clause
8.11 & EN 13274-7:2019)
See tested reference number POT-001 Passed

7.10 Compatibility with skin (EN 149:2001 + A1:2009 clause 8.4, 8,5)

No problems were encountered during practical performance testing. Passed
No problems were encountered during total inward leakage testing. Passed
The likelihood of materials in contact with the skin causing irritation or other adverse NAs

effect an health was not assessed. Manufacturer to certify.

Note: The results given in this Test Report apply only to the sample tested by our lahoratory!
Withoul a written consent by National Proteclive Testing LLC, in WY, the Test Report may nol be reproduced unless as a wiolel

Page |2

Tasting Laboratory: 1309 Coffeen Avenue STE 1200, Sherldan, WY, 82801, USA
Tel.:307-207-45356  Fax: 307-207-4535  E-mail: mdd@nptesting.com www.nptesting.com
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7.11 Flammability (EN 149:2001 + A1:2009 clause 8.6) I
See tesled reference number FT-001 Passed
7.12 Carbon dioxide content of the inhalation air (EN 149:2001 + A1:2009 clause A\
8.7) il
See tested reference number CDT-001 Passed ﬁ;\ g/ji
<\)
A N

7.13 Head harness (EN 149:2001 + A1:2009 clause 8.4, 8.5) NS 74
The head harness was designed to allow the particle filtering half-mask to be donned Passed ag_..é;i; a7
and removed easily during limited practical performance and total inward leakage ¢ /%r‘ﬁ . 7
lesting. 'ﬁﬁi\
The head harness was adjustable and there were no adverse comments regarding Passedz# 4 = ¢

! i ‘ 7
security following limited practical performance and lolal inward leakage testing. Ev”j oo
The product satisfied the total inward leakage requirements. : Passé:'? yi7i

; "%9'
7.14 Field of vision (EN 149:2001 + A1:2009 clause 8.4) BN =y
There were no adverse comments following practical performance tests. LAY %@ised
& ..’ % ¥
715 Exhalation Valve (EN 149:2001 + A1:2009 clause 8.2, 8.3.4,8.8,8.94), I i
Not applicable wﬁ N/A
7.16 Breathing Resistance (EN 149:2001 + A1:2009 cla
See lested reference number BRT-001 Passed
Exy
7.7 Clogging (EN 149:2001 + A1:2009 cﬁfw
This is optional test and not desired by cliefit. « ), "¢ NAs
7.18 Demountable Parts (EN"149:2001% A1:2009 clause 8.2)
No demountable parts & 1 NA
| iz
8.3 Conditioningr
See lesteg.f eferen Passed
Efﬁ 7
S
AW Jy
{P4s 4 o’ﬁ’equfrement satisfied.
Requirement not satisfied. Refer to the “Result details” section for more informalion.

Assessmenl not carried out.

Requirement not applicable.

Conclusion: -
Model Recommendation Level
| YD-002 FFP2 NR

Note: The results given in this Test Report apply only to the sample tested by our laboratoryl

Without a written consent by National Prolective Tesling LLGC, in WY, the

Test Report may not be reproduced unless as a whole!

Page | 3
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Testing Laboratory: 1308 Coffeen Avenue STE 1200, Sheridan, WY,
Tel.:307-207-4535  Fax: 307-207-4535  E-mail: mdd@nptesting.com

82801, USA
www.nptesting.com
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Test Standard: EN 149:2001+A1:2009 / EN 13274-5:2001
Name of tests: Conditioning of Samples
Reference no: CS-001

Simulated wearing treatment

Conditioning by simulated wearing treatment has been carried out by the following process. A breathing machine is
adjusted to 25 cycles/min and 2,0 I/stroke. The particle filtering half mask was mounted on a Sheffield dummy head. Fq)[“
tesling, a saturator is incorporated in the exhalation line belween the breathing machine and the dummy head, the §
saturator being set at a lemperalure in excess of 37 °C lo allow for the cooling of the air before it reaches the mout }b?
the dummy head. The air has been saluraled at (37  2) °C at the mouth of the dummy head. » g'z V4

'l
In order to prevent excess water spilling out of the dummy's mouth and contaminating the particle filtering h"’ (rﬁfg k thﬂ
head has been inclined so that the water runs away from the mouth and is collected in a trap. The hrealhiﬁ Imdc }n
was brought into operation, the saturator switched on and the apparatus allowed to stabilize. Th lél filtering half
mask under test has then been mounted on the dummy head. During the test time at appmmma In intervals the
particle flllenng half mask has been completely removed from the dummy head and rallthgl suah ﬁmg the test

P
/

period it is fitted ten times to the dummy head.

Temperature conditioning
Unless otherwise specified, the ambient temperalture for testing has been bﬁw’é‘él

\ ¢ ’f’
[, v
\4 % }
:16 nd 32 °C and the temperature

<o)
In order to ensure that there is no thermal shock during the conditioning of thxép émens the temperature gradient has
been less than 2 °C/min between phases at different Iemperatures or between the beginning and the end of a thermal
cycle. Q

limits has been subject to an accuracy of +1 °C,

Expose the particle filtering half masks to the follow]ng marma\i 3 Ia:
a) for 24 h to a dry atmosphere of (70 + 3) °C; N =

b) for 24 h to a temperature of (-30 + 3) °C; an%allo:b\g ;di) i tg room temperature for at least 4 h between exposures
and prior to subsequent testing. The condlnomﬁ? hasbéen carried out in a manner which ensures that no thermal shock

oceurs \']\\ >
‘}’\ [
Mechanical strength

The apparalus consists of a slgal‘caﬁ \E‘x h is fixed on a vertically moving piston (S), capable of being lifted up 20
mm by a rotaling cam (N) gd dr pln 5& nto a steel plate (P) under its own mass as the cam rotates. The mass of
the steel case shall be mol e weight of the steal plate onto which the steel case falls should be (al least)
10 times the weight ] w!he e\ j hIS may be achieved by balting the base plale to a hard solid floar.

' €.’-f"’\

.‘

(f ', 3} w
Test results:” Ef’/
The test 9 b aﬁ}%d e given in the tables as follows
({" h S'?f P
o ) B%ﬂo;mg Area _Samples Number )
A 4 .| Simulated wearing treatment 1-2-3-4-5-6 (As Received)
# %, | Temperature conditioning 7-8-9-10-11-12 (Sample after test of Mechanical Strength)
i< 13-14-15-16-17-18-19-20-21-22 (As Received)
3" Mechanical strength 7-8-9-10-11-12 (As Received)

Note: The results given in thls Test Report apply only to the sample tested by our laboratoryl
Without a written consent by National Protective Tesling LLC, in WY, the Test Report may not be reproduced unless as a whole!

Page | 4

Tesling Laboratory: 1309 Coffeen Avenue STE 1200, Sheridan, WY, 82801, USA
Tel.:307-207-45356  Fax: 307-207-4535  E-mail: mdd@nptesting.com www.nptesting.com
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Test Standard: EN 149:2001+A1:2009 / EN 13274-2:2001
Name of tests: Practical Performance Testing

Reference no: PPT-001

Test Purpose:

This test method is used to delermine practical performance when its purpose is fitted by subjects during use j QI‘:@ E
simulated application, it subjectively evaluates certain fealures, characterislics and functions of the device that ca}- l§“/§
evaluated by experiments described in other standards. . ¢ / P

Sampling method:

A total of two particle filtering half masks have been tested: two in the state as received. P
)
Testing methods used: 7
A test method for determining praclical performance in accordance with standard EN 13274-2:2&9 AEN 149:2001 +
A1:2009 clause 7.7/8.4 &s ”/ /’
Test conditions: . % fz/’
The test has been carried out in a normally lit area with a temperature of 16 ° C to 32 C\*gna({a.-_[alative humidity of 30%
to 80%. The actual temperature and humidity conditions and noise level have b{gﬁ‘{}’ re dé{%l‘

W ¥<\
Test Principle: 3\\ ; ‘Q;‘}_.__:z
A total of 2 particle filtering half masks have been lested; both as receive lﬁal lests have been carried out by lwo test
subjects at ambient temperature and the test temperature and humidity have been recorded. Prior to the test there has
been an examination to assure that the particle filtering half mask is in good working condition and that it can be used
without hazard. For the test, persons have been selected who,dre familiar with using such ar similar equipment.
a ¢34

Test Equipment: :,',-,(" g ll o
A small basket (approximale volume = 8 1) with chlphgggs @goth ‘'suitable material from a hopper

o Tiny o 4
p
Test Procedure: NP PN\
General: During the tests the particle iil%gﬁ'g_ﬁ%@(;%d/ k shall be subjectively assessed by the wearer and after the test,
comments on the following shall be recorde ,_:" a) hi d harness comfort; b) security of fastenings; ¢) field of vision; d) any
other comments reported by the weare \fﬁ? fequest. :

ﬁ\ P J\'\ :‘?
S

Walking test: The aub}e?\-@’égﬁ'f@g n‘ér}hfnl uﬁorklng clothes and weaiing the particle filtering half mask shall walk at a
regular rate of 6 km/h on alevel ¢ _d'ms%\The test shall be continuous, without removal of the particle filtering half mask,
b o

for a period of 10 ming\~ kﬂx) P
h \ }ﬁ

'.'-'_':L_lrn{:__ﬂ!.

Work slmulatﬁloﬁ':t‘ég[;
e following activities shall be carried out in simulation of the practical use of the particle

normal use ﬁg"ring;t\%zxfe

7.\ Y4
';’l‘.h%'\:_p@ icle filtering half mask shall be tested under conditions which can be expected during
3 A

St

filtering hall mésk. Thetest shall be completed within a total working time of 20 min. The sequence of activities is at the
_____.,les},ﬁ use. The individual activities shall be arranged so that sufficient time is left for the comments
F g

discretion ¢
presgrib

alking & level with headroom of (1,3 £ 0,2) m for 5 min;
) gﬁgﬁm on the level with headraom of (0,70 + 0,05) m for & min;

Ailling a small basket (see Figure 1, approximate volume = 8 1) with chippings or other suitable material from a hopper
wh&h tands 1,5 m high and has an opening at the bottom to allow the contents to be shovelled out and a further
opening at the top where the basket full of chippings is returned. The subject shall stoop or kneel as he wishes and fill
the basket with chippings. He shall then lift the basket and empty the contents back into the hopper. This shall be done
20 times in 10 min.

Note: The results given in this Test Report apply only to the sample tested by our laboratoryl
Without a writlen consent by National Prolective Testing LLC, in WY, the Test Report may not be reproduced unless as a wholel

Page | 5

Testing Laboratory: 1308 Coffeen Avenue STE 1200, Sherldan, WY, 82801, USA
Tel.:307-207-4535  Fax: 807-207-4535  E-mail: mdd@nptesting.com www.nptesting.com
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Test results:
The test resullts oblained are given in the tables as follows
Number of sample: 39 (A.R), 40 (A.R) §}§
E== -‘-,.,._;‘_T::f'-‘.'a*--_-“ Ty e 0 ¢ of. Te i b,
15 Px- o .);"._ Sregiy. ".:: W LIS S ~ i Q\'\
 Assessed eloments. 2
1. The face plece fitting 2 0
2. Head harness comforl _ :ﬁfmu F inahis Biilie
2 0 Filtering half masl y standard EN
3. Securily of fastenings should not hg;ie?, y gy 149:2001 +
ons:rélated’ "}/ 4.
4. Speech clearness 2 0 s “#A1:2009 given in 7.7
2 0 .
5.  Field of vision \
6. Materials compatibility with skin 2 0 ‘;\ : No imperfections

Note: The results glven In this Test Report apply only to the sample tested by our laboratoryl
Without a written consent by National Protective Testing LLC, in WY, the Test Report may not be reproduced unless as a wholel

Page |6

Testing Laboratory: 1308 Coffeen Avenue STE 1200, Sheridan, WY, 82801, USA
Tel.:307-207-4535  Fax: 307-207-4535  E-mail: mdd@nptesting.com www.nptesting.com
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Test Standard: EN 149:2001+A1:2009 / EN 13274-1:2001

Name of tests: Total Inward Leakage Testing

Reference no: TIL-001

Test Purpose: =y Y

This test method is used to determine the total inward leakage in respiratory protective devices. P A 44

Sampling method: el \\\ %

A total of len particle filtering half masks have been tested: five in the slale as received and five afler temge’%x eﬁ?} N

conditioning. _ /¢ ?';'
V4 \/:(f"ﬁ

Testing methods used: M 7 A
A test method for determining total inward leakage in accordance with standard EN 13274-1:2001 + ). ﬁ/ﬁ}
A1:2009 clause 7.9.1/8.5. . ¢

Test conditions:
The five test samples were conditioned in accordance with temperature conditioning. |, %

Test Principle: \

The total inward leakage has been tested using sodium chloride aerosol. Prior to,the

to ensure that the particle filtering half mask is in good working condition and { '\l can be Used without hazard.

For the test, persons has been selected who are familiar with using suchy ngimilar equipment. A panel of ten clean-

shaven persons (without beards or sideburns) has been selected covering the. spéclfiift of faclal characteristics of typical

users (excluding significant abnormalities). It is to be expected that exceptionally/some persons cannot be satisfactorily

fitted with a particle filtering half mask. Such exceptional subjects has not been used for testing particle filtering half

masks. +

Test Equipment: AN “'H"‘__?j‘é"-

The test atmosphere shall preferably enter the top of the's slosurethrough a flow distributor, and be directed downwards

over the head of the test subject at a minimu kﬁb‘\ raté ‘of 0712 m/s. The concentration of the test agent inside the

effective working volume shall be checked to § %E &neolls. The flow rate should be measured close to the subject's
inga

head. A level treadmill is required capa;!:fr wor \km/h.

3 r
Test Procedure: @;_ﬁ/
Ask the test subjects to read thgj;manu ctur \;s fitting information and if more than one size of particle filtering half mask
is manufactured, ask the test.su ect ta/select the size deemed by him to be the most appropriate. If necessary the test
supervisor shall show the test! jebts how to fit the particle filtering half mask correctly in accordance with the fitling
information. Inform th :;’gﬁ y '}ﬁl jé‘l}ieﬂ if they wish to adjust the particle filtering half mask during the test they may do

i % J .%%g ie relevant section of the test, having allowed the system to resettle. The test
: ’t,Eq yof the results as the test proceeds.

subjects shall haye no'l It 8
i :

After fitli ﬂﬁ sparticle filter ﬁ’é half mask, ask each test subject ‘Does the mask fit?' If the answer is 'Yes', continue the
ﬁ@r Js "No', take the test subject off the panel, report the fact and replace with another test subject.
o=l 4
S/

test. If eif il
3&.&"’1) \}}

.'//(;E...
5 =

)

Note: The results given In this Test Report apply only to the sample tasted by our [ahoratory!
Withoul a writien consent by National Protective Testing LLC, in WY, the Test Report may nol be reproduced unless as a whole!
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Testing Laboratory: 1309 Coffeen Avenue STE 1200, Sheridan, WY, 82801, UsA
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Test results:
The test resulls obtained are given in the tables as follows

Test ) e Uk Waﬂt Head side/ 2] W i
ubject | sample | "% | @) |side(%) | %)
4 1 7 {
1 32 AR. 4,93 5,21 4,88 5,10 4,77
2 33 AR. 4,96 5,32 4,89 5,41 4,79
3 34 AR. 4,85 5,62 4,95 5,68 4,91
4 35 AR. 4,77 5,56 4,75 5,30 4,66
5 36 AR. 4,82 5,52 4,77 5,66 4,72
6 16 6 5,11 541 5,11 5,34 q_ﬁ‘i_?
7 17 T.C. 5,25 5,49 5,26 5,49 645yl 533
8 18 TG 5,29 4,32 5,16 534 » 546// 5,05
9 19 T.C. 5,34 5,22 5,35 648 X[ 36214 5,31
10 20 T.C. 5,24 5,32 5,37 5,380, P, 526 5,31
Maximum permitted Allindividual exercise results werdp f ‘Q‘\'\ Not greater than
@\ g[e ler han\« % av,

of Test Result
onconformity

at least 46 ouit of the 5%mdwg| jal res
ler th
5 !‘Fé\\\

‘E\i%‘i "oﬁ“ Filtering half masks fulfil requirements of the

standard EN 149:2001 + A1:2009 given in

7.9.1 in range of the first, the second and
the third protection class

Passed

at! gst“&”o .@ 40 mdwidual wearer means shall
J P "be not greater than
; -

/

22 % for FFP1

% )‘f =" 8% for FFP2 (FFP1, FFP2, FFP3)
</ / 2 % for FEP3
,);?k\?“‘{b_ \%’ﬁ;
4 & ; 43§ =y
P
v

\

Note: The results given in this Test Report apply only to the sample tested by our lahoratory!
Without a written consent by National Prolective Testing LLC, in WY, the Test Report may not be reproduced unless as a whaole!
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Test Standard: EN 149:2001+A1:2009 / EN 13274-7:2019 |
Name of tests: Penetration of filter material Sodium Chloride Testing
Reference no: SCT-001

Test Purpose:
This test method is used to measure that the penelration of the filter of the particle filtering half mask shall meet the
requirements of Table 1in 7.9.2.

Sampling method:
A total of nine particle filtering half masks have been tested: three in the state as received, three lthe simulated W%?Il“@.- X
treatment and three samples after the mechanical strength test and temperature conditioning. },T\% %
Testing methods used: L » /p /s
A test method for determining penetration of filter material sodium chloride testing in accordance with slag%’?;#;ghl V4 |
13274-7:2019 / EN 149:2001 + A1:2009 clause 7.9.2 e {,}> Il

Test conditions: T A
The six test samples were condilioned in accordance with mechanical strength test and q,g ; rﬁl} re conditioning,

simulated wearing treatment. & «’??}7
Test Principle: ﬁ} X 74 !

The Sodium Chloride Aerosol Challenge test is able to determine fillration efficiency i '557@‘&%@3 fap to 99.999% I.

The sample is placed into the filter holder. Cone or molded masks and respir ‘f‘rHounted to a test fixture and
sealed into a cylinder filter holder 1o ensure that the mask is properly seale ‘é&i\ L &
Samples are subjected to aerosolized NaCl. The concentration of NaCl iﬁm‘ﬁns redsbefore and after impact with the
sample. The amount of NaCl that passes through the sample is used to calcllate 1 filtration efficiency of the sample.

ors.

Test Equipment: A 3
The test equipment consists four modules sodium chloride gerosol generator flow control, filter test chamber, flame
photometer aerosol detector. Sodium chloride aerosol is dsfgg, ed before and after the filtering device under test by flame
photometry. O fg%?k
b R0

Test Procedure: i B i
The device shall be mounted in a leak tight mannér-on, f}%ﬂgadapmr and subjected lo the test(s), ensuring that
components of the device that could affect filterperiétration values such as valves and harness altachment points are
exposed to the challenge aerosol. (E%:‘ »

%;n&@f lhe filter malerial against particulates, a 1.0% NaCl solution based

t

In order to carry out lests on the filtration
on demineralized water Is used.

From the above solution using,a Cdllisen a

average concentration of 8 Mﬂ’a ) X

The aerosol is passed thraugh't ,qﬂiégted omplete filtering half mask, sealed in the test chamber, with an air flow rate of
95 | / min. The test @erosal € giEe tfation Is delermined before and after the lest sample using flame photometry.
Comparison of detérmiped \}jﬂt'ralions allows to determine the filtration efficiency of the tested sample in the range

=

izer, an aerosol is generated with a parlicle diameter of 600 nm and an

e

from 0,00001% to, 1
Test results:
The test r gj_ d are given in the tables as follows
N T = ; R@hﬁiﬁﬁﬂoﬁ-dﬁ%@d{mn Chloridein | 5. 0
 of . lance with EN 1. 2019 |
“Sai % itagacc
g : : Passed
24 As received
25
: RFP4220%A Filtering half masks fulfi
Simulated wearing the requirements of the
i treatment FFP256% standard EN
& 149:2001+A1:2009 given
7 Mechanical strength + FFP3s1% in 7.9.2 in range of the first
8 Temperalure and the second protection
E conditioned class (FFP1, FFP2)

Note: The results given In this Test Report apply only to the sample tested by our laboratory!
Without a written consent by National Proteclive Tesling LLC, in WY, the Test Report may not be reproduced unless as a whole!
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NATIONAL PROTECTIVE TESTING LLC

NATIONAL PROTECTIVE TESTING

T G TR
l IWI!NII:IIU ]
LUS T

Test Standard: EN 149:2001+A1:2009 / EN 13274-7:2019
Name of tests: Penetration of filter material Paraffin Qil Testing:
Reference no: POT-001

Test Purpose:
This test method is used lo measure that the penetralion of the filter of the particle filtering half mask shall meet the
requirements of Table 11in 7.9.2,

Sampling method:
treatment and three samples after the mechanical strength tesl and temperature conditioning.

Testing methods used:
A test method for determining penetration of filter material sodium chloride testing in accordance with slagd’é;
13274-7:2019 / EN 149:2001 + A1:2009 clause 7.9.2

Test conditions: S IT
The six test samples were conditioned in accordance with mechanical strength tesl\and le g‘éﬁ;fﬁre conditioning,
simulated wearing treatment. / '.c’:;;/

Test Principle: i/ -
An aerosol of paraffin oil droplets is generated by atomising paraffin oil. The pﬁ}k}\ ?gé n of this aerosol s measured
oto

ﬁif“%

before and after the filler under test by means of a light scallering aeroso ng Determinations have been
possible in the range < 0.001% to 100% filter penetration. B

Test Equipment:
The test equipment consists four modules paraffin oil mist aerosol generator flow control, filter test chamber, scattered
light aerosol detector. The aerosol mass concentration anq pgrtide size distribution has been measured within the filter

test chamber. \\

Test Procedure: &\_ g N |

Tests on the efficiency of filtration against quuid p§ es a_tg ffed out using a paraffin oil mist generated using a CP 27
DAB paraffin oil atomizer heated to 10000 qp.

m3 and an average particle diameter of 4 & merosol thus generated is passed through the tested complete
filtering half mask, sealed in the test cha Ih air flow rate of 95 |/ min,

The concentration of the tesl aero éZ% %)after the sample Is determined by means of laser photometry.
Comparison of determined con enlr ws to determine the filtration efficlency test sample for liquid aerosals in

the concentration range from ;9 901%?\

\g\:;os | Ihus generated has an average concentration of 20 mg /

H&
Test results: \,‘ p A~ ’{ﬁ}
The test results ab@gibﬂ’( Ny e tables as follows
No, of (e] Penetration of Paraffin Oil Mist In

| accordance with EN 13274- -7:2019

5 Passeé' B

/" > 4 PR Fillering half masks fulfi
r 4 Simulated wearing 4 the requirements of the
‘%ﬂ_ 'is. treatment FERR RS standard EN
¥ 149:2001+A1:2009 given
\ 10 Mechanical strength + FFP351% in 7.9.2 In range of the first
11 Temperalure and the second protection
12 conditioned class (FFP1, FFP2)

Note: The results given In this Test Report apply only to the sample tested by our laboratory!
Without a written consent by Nalional Proteclive Tesling LLC, in WY, the Test Report may not be reproduced tiniess as a whole!
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A total of nine particle filtering half masks have been tested: three in the state as received, three the simulated w%ﬁnr

&7
FZ{ ‘4\‘%‘”&
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Testing Laboratory: 1309 Coffeen Avenue STE 1200, Sheridan, WY, 82801, USA
Tel.:307-207-4535  Fax: 307-207-4535 E-mail: mdd@nptesting.com www.nptesting.com
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& Condition [ Visualinspection
a2 14 Passed
As received sf]lltﬁmn?gjt" n;:askl
= L co?\lisl.?a to{l?um ?;’r Filtering half masks fulfill
B Termpartor
22 conditioned 14 removal from the flame 1:2000 given in 7.1

Test Standard: EN 149:2001+A1:2009 / EN 13274-4:2001
Name of tests: Flammabhility Testing
Reference no: FT-001

Test Purpose:
This test method is used to measure that the malerials used in the device are not dangerous for the person using the

device and do not possess highly flammable nature.
Sampling method:

A lotal of four particle filtering half masks have been tested: two in the slale as received and two afler tempcrg/ur@_

conditioning. j‘J \

Testing methods used: \'c

A test method for determining Flammability in accordance with standard EN 13274-4:2001 + EN 149: 200\;,?%1“2009 ) 4 .

clause 7.11/8.6.
W '[yf
Test conditions: f »

The two test samples were conditioned in accordance with temperature conditioning. J[/ e

,;‘
Test Principle: é/

The filtering face pieces subjected to the lest, are passed one by one through a fl é\f\"ﬁ af alure of 800°C +/-
50°C and at a speed of 6 cm/s. The respirators must not go on burning for more lhai% g moval from the flame.

A
Test Equipment: £ \&\ A ﬂ
The test rig consists mainly of a propane cylinder with flow control device, pfe ssur 'gauge, flash back arrester, specimen
support, rotation motor with speed conltroller, and burner. The burner has been ei)’uer be in accordance with 6.2 or with

ISO 6941. The purily of the propane has been a minimum of 95 %. \\a

Test Procecure:

The face piece is pul on a metallic dummy head which I zed such that it describes a horizontal circle with a linear
speed, measured al the lip of the nose, of (60 + 5) IT'IITIfo d is arranged to pass over a propane burner the
position of which can be adjusted. By means of a stiita % gg% Re distance between the top of the burner, and the
lowest part of the face piece (when pnsnmned reat:V‘ rner) shall be set to (20 + 2) mm.

With the head turned away from the area gd]acéng eburner the propane gas is turned on, the pressure adjusted to
between 0,2 bar and 0,3 bar and the g¢ sl yineans of a needle valve and fine adjustments to the supply

pressure, the flame helghl had bean 410 (40 + 4) mm This is measured with a suitable gauge.

=y

ﬁa%ure a height of (20 + 2) mm above the burner tip by means of a 1,5 mm diameter

.gﬁe, h \l be (800 + 50) °C. Failure to meet the temperature requirement indicates that

urnér exists. This had been rectified before testing. The head is set in motion and the
through the flame has been noted.

The temperature of the fla
mineral insulated thermocalip
a fault such as a partially’blogk
effect of passmg thefa .:

The test ha ;t?een

compon n as be as . through the flame once only

as t: 65/
/m fgg re Eg tained are given in the tables as follows
& |

Note: The results given in this Test Report apply only to the sample tested by our laboratory!
Without a written consent by Nalional Proteclive Testing LLC, in WY, the Test Report may nol be reproduced unless as a whole!
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Test Standard: EN 149:2001-+A1:2009 / EN 13274-6:2001
Name of tests: Carbon dioxide content of the inhalation air Testing
Reference no: CDT-001

Test Purpose:
This test method is used to delermine carbon dioxide content of the inhalation air.

Sampling method:
A total of three particle filtering half masks have been tesled: all three in the state as received.

~ Testing methods usedl; : 3
A test method for determining carbon dioxide content of the inhalation air in accordance with standard EN 132?4—6‘:’2;3
+ EN 149:2001 + A1:2009 clause 7.12/8.7. & 9}{ PO A

Test conditions:
The atmosphere where the temperature is from 16 * C to 32 ° C and the relative humidity is 20% to 80%..

Test Principle: J f ,{

The device is attached lo the Sheffield mannequin head / body as described in the device é;j}h
i
vt

=
rdi In the case of

complete hardware testing, an air supply is operated under the manufacturer's lowesl conditio ,Junless otherwise
specified in the relevant standard. Air containing carbon dioxide at a certain congenty ﬁg@ﬂ' suppli g:’-'from the respirator
to the mannequin head / body at a given flow rate. The inhaled air is analysed for its ogrbﬁh_g oxide content.

The measured carbon dioxide level provides information on the assessiment of {he "dé’?kdi(?ii,umé' of the facial protective
parl rather than a "real" measurement of the carbon dioxide level in the Inhq@f\é{riﬁ -\.&J

e
Test Equipment: \f:: (z '
The test rig consists Breathing apparatus, Auxiliary lung, Solenoid valve, Shée?ﬁ\q d Mannequin head, Non-return valve,
Sampling pipe for breathing air, Flow meter, Carbon dioxide ahsorber, Balancer, Carbon dioxide supply, Carbon dioxide
analyzer .

% r%

Test Procedure: 3. A0

The apparatus subjects the particle filtering half mask toa y'spi?”' ioh cycle by the breathing machine. For this test the
particle filtering half mask has been fitted securgly*-‘ln.-ﬁ%iag —fﬁp ‘manner but wilhout deformation to a Sheffield dummy
head. Air has been supplied to it from a breathing machine adjusted to 25 cycles/min and 2,0 I/stroke and the exhaled air
has a carbon dioxide content of & % by yolume: —"-)g”éﬂaé‘l\gn of the test equipment causes a CO2 build-up a CO2
absorber has been used in the inhalatiop’brafich é lween solenoid valve and breathing machine. The CO2 s fed into the
breathing machine via a control valve {Ii@(hetar, a compensating bag and lwo non-return valves. Immediately before
the solenoid valve a small quantity of'eXhaled ajr is preferably continuously withdrawn through a sampling line and then
fed into the exhaled air via %&@é’l ’

1

analyse

To measure the CO2 goptent.of’ '79r|.rﬁled air, 5 % of the stroke volume of the inhalation phase of the breathing
machine is drawn offiat lhi .m\ﬁgl%egﬁ ace by an auxiliary lung and fed to a CO2 analyser. The total dead space of the
gas path (excluding'thé mén  machine) of the test installation should not exceed 2000 ml. Measure the carbon
dioxide oun%e)ﬂ of lp% | ,? ir and record continuously. Test conditions are ambient atmospheric conditions. The
ambient cafbon*djoxi level is measured 1 m in front of and level with the tips of the nose of the dummy head. The
ambien :feﬁfﬁ sured once a stabilized level for carbon dioxIde In the inhalation air has been attained. Alternatively,
the ambié l?mg /€arbon dioxide may be measured at the sampling tube with the carbon dioxide supply turned off.

I}g&s- }a&%; ed acceplable only if the measured value of the ambient level of carbon dioxide is less than 0,1 %

T

1%, Vesuits:
Y/ giettizetls chuanad e g

41

CO; content of the
inhalation alr shall not Filtering half masks fulfill
" As recalver 0,83 468 exceed an average of requirements of the
43 0.92 1,0% by volume standard EN 149:2001 +
. A1:2009 given in 7.12

Note: The results given in this Test Report apply only to the sample tested by our laboratoryl!
Without a wriltan consent by Nalional Protective Testing LLC, in WY, the Test Report inay not be reproduced unless as a whole!
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Test Standard: EN 149:2001+A1:2009 / EN 13274-3:2001
Name of tests: Breathing Resistance Testing-Inhalation/Exhalation Resistance
Reference no: BRT-001

Test Purpose:
This test method is used to measure that inhalation and exhalalion resistance values.

Sampling method:
A total of nine particle filtering half masks have been tested: three in the state as received, three the simulated w
treatment and three samples after the temperature conditioning.

Testing methods used: Sl 4
A test methad for determining Inhalation and exhalation resistance testing in accordance with standard Eﬂ\l -3:2001"
/ EN 149:2001 + A1:2009 clause 7.16 [/

Test conditions:
The six test samples were conditioned in accordance with temperature conditioning and mmula[&?j

Test Principle: ¢
The device is placed on a support as specified in the relevant device standard and QQ\IO t g
to the respiratory vo[qme at the specified mlnute ﬁ

While respiratory resistance is reported; If the pressure inside the facial pgrl\

pressure during the inhalation resistance tesl, no sign is put in front of lhe\regull\%

g\f compared to atmospheric
nd v\?h\e the relative pressure inside

the face protector is positive, a "+" sign is placed in front of the result.

Test Equipment: J

A sinus-shaped breathing apparatus. Device suppart as described in the relevanf‘ evice standard, for example, Sheffield
mannequin head with attachments or mannequin body with at chments.

Calibrated within the appropriate range and the accuracy o reathing resistance limit specified in the relevant device
standard pressure gauge which is better than 10% of itsag %é%

Test Procedure: ?%

The respirator is adjusted in accordance wllry ?;Eg liver the respiratory volume in the minute specified in the
relevant device standard.
One mouth of the pressure meter is connected tojtk pressure mouth of the support of the device and the other mouth to
the environment. The pressure gauged ihecte the recorder device.

Note: The results given In this Test Report apply only to the sample tested by our laboratory!
Without a wrilten consent by Nalional Protective Tesling LLC, in WY, the Test Report may not be reprodiuced unless as a whole!
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Test results:

The test results obtained are given in the tables as follows

Inhalation Resistance

No.of | _ Condition
:‘Sempfe '
29 I YD »
30 As received 04 13 W ss@&a 1" 4 |
b
&1 b FFP1 0,60 18 FFP1£2,10 e rpcd g '~
1 Simulated 0.5 1,4 K £ @%fd fl
2 wearing 0,6 FFP2 50,70 1.5 FFP2s5 2, 40 / Passed I
9 i e FFP3 1,0 L FFP3S3, uﬂ f‘ e T
13 - ; 0,5 ' 1,6 j /ﬁ/}// Passed i
emperature A |
12 conditioned 0,6 1.7 :{}ﬂ, Qs\ s Passed |
15 0,5 1.7 % ,/’(;AH 2 Passed |
AN
LA b |
Bl =) i
|'-T§.\:\ /I}
Exhalation Resistance ; _
No. of Condition Flow | Facing Lying | Requirements | Assessmentof
Sample rate | directly | onthe | in eccarda 1ce
' right _ Gonfi
side | Nonconformity
29 2,2 A ,. Vs 2,0 Passed
30 As received e 24 Passed
s : :
31 & 2, 1,9 | 2,0 FFP13,0 Passed
1 Simulated 2 N 2,0 2,3 24 Passed
2 wearing £ 1 2,0 2,0 2,2 FFP2s 3,0 Passed
3 trealment J 2,0 2,1 2,1 —— Passed
13 g ; Vv 2,4 2,2 23 ! Passed
emperature !
14 condltiqged'-— &7\ 21 2.2 21 Passed
o ¥ < ;{ = 2,0 21 1,9 2,0 2.0 Passetl

Withourt a wrilten consent by Nalional Prolective Testing LLC, in WY, the Test Report may nol be reproduced unless as a whale!

Note: The results given In thls Test Report apply only to the sample tested by our laboratory!
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Test Report No. CANEC2006728501 Date: 20 May 2020 Page 1 of 10

GUANGDONG YIDAO MEDICAL TECHNOLOGY CO. LTD,

ROOM 302, BUILDING 2, NO. 1, LANE 1, XIJU ROAD, HENGLI, DONGGUAN, DONGGUAN CITY,
GUANGDONG, CHINA.

The following sample(s) was/were submitted and identified on behalf of the clients as : KN95 Protective
mask (Filtering half mask)

SGS Job No. : CP20-021161 - SZ
Model No. : YD-002
Date of Sample Received : 09 May 2020
Testing Period : 09 May 2020 - 14 May 2020
Test Requested : Selected test(s) as requested by client.
Test Method : Please refer to next page(s).
Test Results : Please refer to next page(s).
Result Summary :
Test Requested Conclusion
Entry 23 of Regulation (EU) 2016/217 amending Annex XVI| of REACH Regulation PASS
~ (EC) No 1907/2006- Cadmium and its compounds
Entry 63 of Regulation (EU) No 2015/628 amending Annex XVI| of REACH PASS
Regulation (EC) No 1907/2006 - Lead and its compounds )
Entry 50 of Regulation(EU) 2015/326 amending Annex XVIl of REACH Regulation PASS
(EC) No 1907/20086- Polycyclic Aromatic Hydrocarbons (PAHSs)
Phthalate See Results
Entry 20 of Regulation (EU) No 276/2010 amending Annex XVII of REACH PASS
Regulation (EC) No 1807/2006 —Organotin compounds

Signed for and on behalf of
SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch

\flotsb Sk

Violet,Shi
Approved Signatory

Unless otherwlse agreed in wriling, this documonl is liaucd by the Company subjaol 1o its General Conditions of Service printed
@.t}-ﬁﬁé; P overleal, avallable on request or accessible tl'm Mww gs.com/an/Ta n-and Cond|tions.aspX and !urernclmnlu farmat documents,
g Y&.-.é ! ;?7'/«_ suh]ect 1o Terms and Condilions for Elsclro nis at "llI'F.'u i "'J"F B1ins-and-Cond l ! @+ Documenl nk.
5{\} Attention Is drawn to the limitalion of Ilublllly indtmnlﬂcaﬂon and jurisd dafined y
3‘&5 {—; advised that information oonulnnd hereon rnhaun tha Com ndl nns sl lhn |Imnhof |ll lntar\rentlon onl and wlih'ln the Iimltl ol
a
a!E-

ny's

Client's [nstruclions, If any. The TIP ny's sole tnponalblll! is to its Client and this document doas not axonarate parties lo
transaction from oxu:lalng all thalr rights and obligations under the transaclion documents. This document cannol be reproduced
except In full, wllhuu( prior wﬂtlsn appru\ral of the omparay Any umlharized alteralion, forgery or falsificalion of the content or

la ay tha fullast extant of the law. Unless otherwise slalad the
results shown Inthls tast rapart ral‘ur only to Iha sample(s) teniad'
Attantion: Te check the authenticity of testing linspection repart & certificate, please contact us at telephone; (86-755) 8307 1443,
or email: CH.Doccheckf@sgs.com
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Test Report No. CANEC2006728501 Date: 20 May 2020 Page 2 of 10

Test Results :

Test Part Description :

Specimen No., SGS Sample ID Description

SN1 CAN20-067285.001  White material 1A+White plastic 1B
SN2 CAN20-067285.002  White material 2A+White plastic 2B+White fabric 2C
SN3 CAN20-067285.003  White fabric 3A+White cotton 3B +White fabric 3C
SN4 CAN20-067285.004  White plastic 4#

Remarks :

(1) 1 mg/kg = 0.0001%

(2) MDL = Method Detection Limit
(3) ND = Not Detected ( < MDL )
(4) "-" = Not Regulated

Entry 23 of Regulation (EU) 2016/217 amending Annex XVII of REACH Regulation (EC) No 1907/2008-
Cadmium and its compounds

Test Method : ~ With reference to EN 1122: 2001 method B. Analysis was performed by AAS.

Test ltem(s) CAS NO. Limit Unit MDL 004
Cadmium (Cd) 7440-43-9 0.01 Ye(w/w)  0.0005 ND
Comment PASS

Entry 63 of Regulation (EU) No 2015/628 amending Annex XVII of REACH Regulation (EC) No 1907/2006 -

Lead and its compounds

Test Method :  With reference to CPSC-CH-E1002-08.3, analysis was performed by ICP-OES.

Test Item(s) Limit Unit MDL 004
Lead (Pb) 500 mg/kg 20 ND
Comment PASS
Notes :

When the result is equal to or greater than 500 mg/kg, the limit shall not apply where it can be

demonstrated that the rate of Lead release from such an article or any such accessible part of an article
whether coated or uncoated, does not exceed 0.05 pg/cm2/h (equivalent to 0.05 pg/grh), it suggest to

Unless otherwise lgrud In wriling, this document Is lssuod by tha COmpnﬂy eub]acl to lts Gnnurll Conditlons of Service printed
or accessible at hilp I ms-a anditlons.aspx and, for eiautmnbofannaldocumanls
subject o Terms and Conditions for Elantm lc O a ‘[lm’m u 3 nu a orms nn t:nndlllnnsﬂ‘erms-a Doc .. anl,aspx.
Mlanh‘an Is drawn to the limitation of llability, indemniﬁcatlon and Jurisdle ad oldel
sed thet Informallon contalned hereon reflects the Company's ﬂndlnga sl lha lirne ol' I!l Intmentlnn on und wllh[n Iﬁa Jlrnlls m‘
cllsnts Instruciions, if any. The Gomrpanrs sole res unslhl[ll I8 10 Its Client and this documani does nol exaonerata parlles 1o a
transaclion from axarl:lslng all thelr rights and obligalions under tha ent cannot be reproduced
sxcepl In full, without prior wrillen approval of the ampany Any unauthorized alterallon, for?nry or falsification of the content or
ofthis d tIs unlawful and y ba d to the fullest extent of the law. Unless otherwise slalad tha
results shown In his testre port refer only to the sample(s) lss!ad'
Altention: To check the authanticity of tasting finspection report & certificate, ploase conlact us at telephone: (86-755) 8307 1443,
or emall: CN.Docchecki@sgs.com

198 Kt oo Scentch Pk Guengehou Enoncic & Tectnokgy Development Diskc GuangrhouChing 510663 1 (B6-20) 62155555 1 (86-20) 82075113 www.sgegroup.com.cn
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use lead release test method EN 16711-3: 2019 for confirmation test.

Entry 50 of Regulation(EU) 2015/326 amending Annex XVIl of REACH Regulation (EC) No 1907/2006-
Polycyclic Aromatic Hydrocarbons (PAHs)

Test Method :  With reference to AfPS GS 2019:01 PAK, analysis was performed by GC-MS.

Test Item(s) CAS NO. Limit Unit MDL 001
Benzo(a)anthracene(BaA) 56-55-3 1.0 mg/kg 0.1 ND
Chrysene(CHR) 218-01-9 1.0 mag/kg 0.1 ND
Benzo(b)fluoranthene(BbF) 205-99-2 1.0 mg/kg 0.1 ND
Benzo(j)flucranthene (BjF) 205-82-3 1.0 mag/kg 0.1 ND
Benzo(k)fluoranthene(BkF) 207-08-9 1.0 mg/kg 0.1 ND
Benzo(a)pyrene(BaP) 50-32-8 1.0 mag/kg 0.1 ND
Benzo(e)pyrene(BeP) 192-97-2 1.0 mg/kg 0.1 ND
Dibenzo(a,h)anthracene(DBA) 53-70-3 1.0 mag/kg 01 ND
Commaent PASS
Notes :

The limit is specified by Entry 50 of Regulation(EU) 2015/326 amending Annex XVII of REACH
Regulation (EC) No 1907/2006.

General Product Toys or Childcare Article

EU 8 PAHs 1.0mg/kg (each) 0.5mg/kg (each)

Composite test has been performed in equal proportion for the components/material per client requested.
And the result is calculated using the total weight of mixed samples.

Phthalate

Test Method :  With reference to EN 14372:2004 , analysis was performed by GC/MS.

Test ltem(s) CAS NO. Unit MDL 001
Dibutyl Phthalate (DBP) 84-74-2 %(wiw)  0.003 ND
Benzylbutyl Phthalate (BBP) 85-68-7 %(w/w)  0.003 ND
Bis(2-ethylhexyl) Phthalate (DEHP) 117-81-7 %(w/w)  0.003 ND
Diisobutyl Phthalate (DIBP) 84-69-5 Y%(w/w)  0.003 ND
Total (DBP + BBP + DEHP+DIBP) - Y%(wiw) - ND
Notes :

(1) DBP,BBP,DEHP, DIBP Reference information: Entry 51 of Regulation (EU) 2018/2005 amending
Annex XVII of REACH Regulation (EC) No 1907/2006:

i) Shall not be used as substances or in mixtures, individually or in any combination of DBP, BBP, DEHP &
DIBP, in concentrations equal to or greater than 0.1 % by weight of the plasticised material, in toys and

Unlass otherwise agreed In wrillng, this dacum-nt Is Issued b)r the Compnny subject to Ils Genafal Conditions of Service printed
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childcare articles.

ii) Shall not be placed on the market in toys or childcare articles, individually or in any combination of DBP,
BBP, DEHP, in concentrations equal to or greater than 0.1 % by weight of the plasticised material.

In addition, DIBP shall not be placed on the market after 7 July 2020 in toys or childcare articles,
individually or in any combination of DBP, BBP, DEHP & DIBP, in concentrations equal to or greater than
0.1 % by weight of the plasticised material.

iif) shall not be placed on the market after 7 July 2020 in articles, individually or in any combination of
DBP, BBP, DEHP & DIBP, in concentrations equal to or greater than 0.1 % by weight of the plasticised
material in the articles.

Please refer to Regulation (EU) 2018/2005 to get more detail information

(2) Composite test has been performed in equal proportion for the components/material per client
requested. And the result is calculated using the total weight of mixed samples.

Entry 20 of Regulation (EU) No 276/2010 amending Annex XVII of REACH Regulation (EC) No 1907/2006 —
Organotin compounds

Test Method :  SGS In-house method (GZTC CHEM-TOP-031, with reference to 1SO 17353:2004), analysis was
performed by GC-MS.

Test Item(s) Limit Unit MDL 002
Tributyl tin (TBT) by weight of Tin s %(wiw)  0.01 ND
Triphenyl tin (TPhT) by weight of Tin - Yo (w/w) 0.01 ND
Tripropyltin (TPT) by weight of Tin - %(wiw)  0.01 ND
Tricyclohexyltin (TCyT) by weight of Tin - Yo(wiw) 0.01 ND
Trioctyltin (TOT) by weight of Tin - Ya(wiw) 0.01 ND
Trimethyltin(TMT) by weight of Tin - Yo(wiw) 0.01 ND
Z of Tri substituted organotin compounds calculated as tin 0.1 Yo (wiw) - ND
Dibutyl tin (DBT) by weight of Tin 0.1 %(wiw)  0.01 ND
Dioctyl tin (DOT) by weight of Tin 0.1 %(wiw)  0.01 ND
Comment PASS
Test ltem(s Limit Unit MDL 003
Tributyl tin (TBT) by weight of Tin 2 Yo(wiw) 0.01 ND
Triphenyl tin (TPhT) by weight of Tin - %(wiw)  0.01 ND
Tripropyltin (TPT) by weight of Tin - Yo(wiw)  0.01 ND
Tricyclohexyltin (TCyT) by weight of Tin s %(wiw) 0.01 ND
Trioctyltin (TOT) by weight of Tin - %(wiw) 0,01 ND
Trimethyltin(TMT) by weight of Tin - %(wiw) 0,01 ND
Z of Tri substituted organotin compounds calculated as tin 0.1 Yo(wiw) - ND
Dibutyl tin (DBT) by weight of Tin 0.1 Y%(ww)  0.01 ND
Dioctyl tin (DOT) by weight of Tin 0.1 Y%(wiw)  0.01 ND
Comment PASS
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Notes :

Composite test has been performed in equal proportion for the components/material per client
requested. And the result is calculated using the total weight of mixed samples.
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ATTACHMENTS
Phthalates Testing Flow Chart

Sample cutting / preparation

h 4
Sample Measurement

w
Solvent extraction

Concentration/Dilution
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Filtration

GC-MS

Y
DATA
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